
 
 

OFFICIAL STATEMENT 
Dated January 21, 2020 

 
 

NEW ISSUE - BOOK-ENTRY-ONLY Ratings:  Fitch - “A+”  
   S&P - “A+”  
 (See “OTHER PERTINENT INFORMATION -  
 Municipal Bond Ratings” herein) 
 

In the opinion of Bond Counsel (defined herein), assuming continuing compliance by the City (defined herein) after the date of 
initial delivery of the Bonds (defined herein) with certain covenants contained in the Ordinance (defined herein) and subject to the  
matters set forth under “TAX MATTERS” herein, interest on the Bonds for federal income tax purposes under existing statutes, 
regulations, published rulings, and court decisions (1) will be excludable from the gross income of the owners thereof  pursuant to 
[...]
2014-15 305,143,171 -11.38% 269,528,056 -6.29% 8,500 1.9% 
2015-16 297,035,140 - 2.66% 282,255,073 4.72% 8,438 -0.7% 
2016-17 329,736,280 10.77% 313,410,061 11.04% 8,538 1.19% 
2017-18 337,952,510 2.49% 322,494,973 2.90% 8,549 0.13% 
2018-19 332,880,050 -1.50% 319,654,993 -0.88% 8,564 0.17% 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  
 
 

A-14 

Electric Sales and Peak Demand   
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
____________  
Note:  Data on Peak Demand furnished by LCRA. 
 
Electric Rates (Effective October 1, 2019) 
 
Residential Electric - RES:  Applicable to individually metered residential dwellings. 
 
Applicable to individually metered residential dwellings. 
 

Customer Charge, per meter: $12.00 
Energy Charge per kWh: $.03964 
PCRF Charge per kWh: $.05536  
  

Small Commercial - SCS:  Applicable to non-residential customers or multiple dwelling unit residential customers billed 
through one meter and whose peak demand does not exceed 25 KW. 
 

Customer Charge, per meter:  $25.00 
 Energy Charge per kWh:  $.03664 
 PCRF Charge per kWh:  $.05536 
 
Large Power Commercial - LPS:  Applicable to non-residential customers whose peak KW is between 25 and 500. 
 
 Customer Charge, per meter: $75.00 
 SECONDARY Customer Energy Charge per kWh: $.03464 
 SECONDARY Customer Demand Charge per KW: $2.00 
 PCRF Charge per kWh both SECONDARY & PRIMARY: $.05536 
 PRIMARY Customer Energy Charge per kWh: $.03360 
 PRIMARY Customer Demand Charge per kWh: $1.94 
 
Large Power Industrial - IND:  Applicable to non-residential customers whose peak KW is greater than 500. 
 
 Customer Charge, per meter: $200.00 
 SECONDARY Customer Energy Charge per kWh: $.02014 
 SECONDARY Customer Demand Charge per KW: $3.00 
 PCRF Charge per kWh both SECONDARY & PRIMARY: $.05536 
 PRIMARY Customer Energy Charge per kWh: $.01954 
 PRIMARY Customer Demand Charge per KW: $3.00 
 
 
 
 
 
 
 
 
 
 
 

 
Year 

  
kWh Sales 

  
Revenues 

 Peak Demand 
(kWh) 

    
2008-09 277,042,385 28,210,092 59,461 
2009-10 282,102,433 26,446,221 64,000 
2010-11 293,799,122 26,804,696 66,000 
2011-12 281,673,636 25,975,472 62,000 
2012-13 283,520,517 25,448,070 63,000 
2013-14 287,631,799 25,852,212 68,000 
2014-15 269,528,056 26,747,282 68,000 
2015-16 282,255,073 27,334,190 70,230 
2016-17 313,410,061 29,730,883 81,287 
2017-18 322,494,973 30,603,981 70,933 
2018-19 319,654,993 30,122,089 75,125 



 

  
 
 

A-15 

SECURITY LIGHTS 
 

100 watt lamp per month:  $  7.00 
 150 watt lamp per month:  $10.64  
 1500 watt lamp per month:  $52.00 
 
Setup fee for 100 or 150 watt lamps: 
 Existing Pole  $100.00 
 Wood Pole installation  $250.00 
 Steel or Composite Pole  Actual Cost 
Setup fee for 1500 watt lamps: 
 Existing Pole  $430.00 
 Wood Pole installation  $480.00 
 Steel or Composite Pole  Actual Cost 
 
LED SECURITY LIGHTS 
 

50 watt lamp per month:  $5.94 
 80 watt lamp per month:  $9.20  
 
Rio Nogales Power Project 
 
The commercial operation of the Rio Nogales Power Project commenced on June 1, 2002.  This electric power plant is 
located in the Seguin Industrial Park and was developed by Constellation Power Source, a wholly owned subsidiary of 
Baltimore Gas & Electric.  On December 15, 2006 the ownership interest in Rio Nogales was acquired by an affiliate of 
Tenaska Power Fuel, LP from Constellation.  On April, 2012, the ownership interest in Rio Nogales was acquired by City 
Public Service of San Antonio.  The plant is a state-of-the-art, highly efficient power generation facility utilizing clean 
burning natural gas.  The project is an 800 MW natural gas fired combined cycle power plant.   
 

WATER PLANT AND DISTRIBUTION SYSTEM 
 
The Seguin’s Surface Water Treatment Plant has a peak production capacity that exceeds 11.635 million gallons per 
day with an additional allotment per contract of 7.3 million gallons of groundwater per day that may be purchased from 
the Schertz-Seguin Local Government Corporation.  
 
The Seguin distribution system is supported by a three million, two million and two seventy thousand gallons ground 
storage tank with three hundred twenty thousand gallons in storage at the clear well.  This is enhanced by the addition of 
four elevated storage tanks, three with a capacity of one million gallons each, one with a capacity of five hundred 
thousand gallons. 
The City water customers are classified into commercial and residential.  Both residential and commercial classifications 
have shown a growth through the years. 
 
The Texas Commission on Environmental Quality has authorized the City to divert and use an amount of water not to 
exceed 7,000 acre-feet (2,280,957,000 gallons) annually from the impoundment reservoir (Lake Seguin) maintained for 
municipal purposes in and around the City.  The City has also entered into a contract with the Guadalupe-Blanco River 
Authority to purchase 1,000 acre-feet of water from Canyon Lake per year.  This supply was purchased to ensure that 
the City would have ample supply of water during drought conditions. 
 

WATER AND SEWER PROJECTS 
 
Seguin is currently in the construction phase of several major water and sewer improvement projects during Fiscal Year 
2018-19.  The projects are part of the Utility Capital Projects as set by City Council or Utility System Revenue Bonds.  
Following is a list of some of those projects: 
 
Pecan Orchard Lift Station. 
Springs Hill WWTP Decommissioning. 
Water Plant Filter Rehabilitation. 
Walnut Branch WWTP Outfall and Flow Metering Station. 
Geronimo Creek WWTP Force Mam Replacement. 



 

  
 
 

A-16 

Classification of Customers 
 

Year Residential Inside Residential Outside Commercial Inside Commercial Outside 

2010 5,847 4 1,167 2 
2011 5,864 4 1,199 2 
2012 5,896 4 1,204 2 
2013 5,911 4 1,199 2 
2014 5,951 1 1,184 2 
2015 6,007 0 1,250 0 
2016 6,093 0 1,277 0 
2017 6,176 0 1,381 0 
2018 6,316 0 1,252 0 
2019 6,309 0 1,218 0 

 
Water Rates (Effective October 1, 2019) 
 
Residential:  

Capacity Charge $23.21 
1 - 10,000 gallons used $  4.04 (per 1,000 gal) 
10,001 - 35,000 gallons used $  4.61 (per 1,000 gal) 
35,000 and above gallons used $  5.19 (per 1,000 gal) 
 
Commercial, Industrial, Governmental, and Multi-Family: 
 
Capacity Charge $50.07 
First 12,000,000 gallons used (per 1,000 gal) $  4.58 
All additional gallons used (per 1,000 gal)) $  3.91 
 
INDUSTRIAL SURFACE WATER  (Effective October 1, 2019) 
 
Capacity Charge per meter $50.07 
All gallons used $  3.44 (per 1,000 gal) 
If ground water has to be used $  3.91 (per 1,000 gal) 
 
Historical Water Consumption 
 

Gallons   2015  2016  2017  2018  2019 

Yearly Use  2,101,380,329 2,103,558,145 2,285,596,000 2,566,207,753 2,576,415,837 
Daily Average  5,757,206 5,763,123 6,261,907 7,030,706 7,058,674 
Daily Maximum  6,529,826 6,612,816 7,206,000 7,280,000 8,410,000 
  09/30/15 09/30/16 09/30/17 09/30/18 9/30/19 
 
Top Ten Water Customers 
Twelve Month Period (10-01-18 thru 09-30-19) 
 

         Gallons Used Water   
Name   (1,000)  Revenues 

Niagra Bottling LLC 361,360,810 $1,258,454 
Tyson 306,360,810 1,034,917 
Guadalupe Regional Medical Center 25,102,150 114,835 
TLU 22,325,000 102,596 
Continental Automotive System Inc 20,982,500 94,601 
Guadalupe Co Administration 16,003,100 75,820 
Summers Bend Apartments 11,400,000     51,676 
Stone Ranch Townhomes 10,125,000 46,050 
Hexel 8,870,000 40,347 
Seguin ISD 8,420,050 48,292 
   
San Antonio City Public Service - Potable Water 735,716,900 $2,514,914 
San Antonio City Public Service - Reuse Water 217,182,330 $   447,506  

 



 

  
 
 

A-17 

WASTEWATER PLANT 
 

The Walnut Branch Treatment Plant is an activated aeration type plant.  The design capacity of the Walnut Branch 
Wastewater Treatment Plant is 4.9 MGD and its present daily average and peak flows are: 2.86 MGD (average) and a 2 
hour peak load of 12 MGD.  See discussion under “WATER PLANT AND DISTRIBUTION SYSTEM - Water and Sewer 
Projects” herein. Units at the facility are as follows: 
 
Head Works (Lift Station, Manual Bar Screen, Mechanical Screen) 
Two Primary Clarifiers 
Aeration Basin 
Three Final Clarifiers 
Chlorine Contact Basin 
Drying Beds 
Dechlorination System 
Present influent and effluent quality is as follows: 
 

 Influent Effluent % Removal 
BOD 68.62 mg/l 2.89 mg/l 95.8% 

The Geronimo Creek Treatment Plant is an activated aeration type plant.  Its design capacity is 2.13 MGD, a daily 
average flow of 1.74 MGD, and a 2-hour peak load of 4.32 MGD.  Units at the facility are as follows: 
 
Head Works (Lift Station, Manual Bar Screen, Mechanical Screen) 
Oxidation Channel 
Final Clarifiers 
Chlorine Contact Basin 
Drying Beds 
Dechlorination System 
 
This treatment plant is able to meet its effluent requirements at this time.  Present influent and effluent quality is as 
follows: 
 

 Influent Effluent % Removal 

BOD 77.31 mg/l 2.62 mg/l1 96.61% 
 
 
SEWER RATES:  (effective October 1, 2019) 
 
Residential: 
 
Up to the first 2,000 Gallons of water used   $30.99 
The next 6,000 gallons used $  4.64 (per 1,000 gal) 
Max charge for 8,000 gallons of water used) $58.83 
Fixed sewer fee for wastewater service only   $37.74 
and no metered water 
 
Commercial and Industrial: 
 
Capacity Charge   $47.77 
First 8,000,000 gallons of water used $  4.77 (per 1,000 gal) 
All additional gallons used $  3.74 (per 1,000 gal) 
Fixed sewer for wastewater service only $37.74 
and no metered water 
 
Industrial User Charge and Fee:  
 
Permit Fee for all Commercial & Industrial users $4.00/month 
Permit Fee for all discharge to the POTW (per 1,000) $  .06  
Based on water usage monthly above 200,000 gallons of 
water per month or document of metered discharge  
 
Industrial User Metered Sewer: 
 
Capacity Charge  $47.77 
First 8,000,000 gallons of water used $  4.63 (per 1,000 gal) 
All additional gallons used $  3.53 (per 1,000 gal) 
 



 

  
 
 

A-18 

Solid Water Services: Garbage Effective October 1, 2017 
 Recycling Effective October 1, 2017 
 
Each residential account has one garbage container $14.23 
Each additional container  $  6.20  
Each residential account has one recycle container $  3.18 
 
SALES TAX: 
 
Charged to non-residential customers for electric and to residential customers for garbage and recycling: 
 
 State Sales Tax 6.25% 
 City Sales Tax 1.50% 
 County Sales Tax   .50% 
 
 Total Sales Tax 8.25% 
 
Top Wastewater Customers 
Twelve Month Period (10-01-18 thru 9-30-19) 
 

         Gallons Used    
Name   (1,000)   Revenues 

Texas Lutheran University 21,500,000 $97,872 
Guadalupe Regional Medical Center 20,775,650 94,022 
Guadalupe County 12,425,000 56,441 
Summers Bend Apts 11,400,000 51,854 
Stone Ranch Townhomes 10,125,000 46,343 
Hexcel 8,870,000 40,476 
Txse Golf MHP LLC 6,658,000 30,508 
Melissa Ann Mackno 6,314,000 28,950 
Housing Authority 4,795,500 22,096 
Seguin Manor Apts 4,782,000 22,041 
   
METERED SEWER   
Tyson 261,641,551 973,148 
Niagra Bottling, LLP 118,804,470 490,022 
CPS Energy 113,182,927 509,778 
Continental 6,799,410 30,139 

 
ENVIRONMENTAL MATTERS 

The City is very aware and concerned about the potential impact that a utility operation can have on the environment.  
The City is continually and aggressively pursuing total environmental compliance.  The utilities are subject to continuing 
environmental regulation.  Federal, state and local standards and procedures which regulate the environmental impact 
of electric utilities are subject to change.  These changes may arise from continuing legislative, regulatory and judicial 
action regarding such standards and procedures.  Consequently, there is no assurance that the City’s units in operation, 
or any that may be constructed by the City or for the use of the City, will remain subject to the regulations currently in 
effect, will always be in compliance with future regulations or will always be able to obtain all required operating permits. 
 
The City is in full conformance with the regulations as they are adopted.  The TCEQ has also given the City a “superior” 
rating of its water systems.  TCEQ and EPA required an industrial pretreatment program that has been developed for 
industrial wastewater discharges. This program requires testing and city inspection of industrial user’s to ensure 
compliance of  the permit  issued by the city  to the affected industry. 
 

SCHERTZ/SEGUIN LOCAL GOVERNMENT CORPORATION 
 

The Schertz/Seguin Local Government Corporation (the “Corporation”) is a public, nonprofit corporation organized to 
aid, assist, and act on behalf of the cities of Schertz and Seguin in acquiring, constructing, maintaining, and operating a 
water utility system.  The participating governments have an ongoing financial responsibility to fund the operation of the 
corporation through either purchase of services or by subsidizing the operations.  Separate financial statements for the 
Corporation may be obtained by contacting the Finance Director of the City of Seguin. 
  
 



 

  
 
 

A-19 

In February 2001, the Corporation issued $41,040,000 in revenue bonds for the purpose of building, improving, 
extending, enlarging, and repairing the Corporation’s utility system to conserve, store, transport, treat, purify, distribute , 
sell, and deliver water to the Cities of Schertz and Seguin. 
 
In July 2012, the Corporation issued $25,425,000 in Contract Revenue Bonds payable solely as a maintenance and 
operations expense of the San Antonio Water System ("SAWS") prior to any payment on the SAWS Utility System 
Revenue Bonds.  See the Annual Continuing Disclosure filing made by the SAWS on behalf of the City of San Antonio 
for its fiscal year ending December 31, 2012. 
 
In September 2014, the Corporation issued $6,275,000 in New Series Contract Revenue Refunding Bonds. The 
refunding was for the purpose of advance refunding the callable portion of the Series 2005 bond issue.  The refunding 
was for the purpose of achieving debt service savings for the Corporation and to create a "new" junior lien system. 
 
In January 2015, the Corporation issued a second series of New Series Bonds as combination new money and 
refunding issue in the amount of $41,720,000.  The refunding portion will refund the callable portion of the Series 2007 
bond issue to achieve a debt service savings.  The new money portion of $7,300,000 is for continued expansion and 
improvements to the Corporation's utility system.   
 
In November 2016, the Corporation sold $43,670,000 in New Series Contract Revenue Bonds to the Texas Water 
Development Board along with a $22,830,000 SWIFT Funding Board Participation Loan with the Texas Water 
Development Board for the purpose of providing funds to finance, acquire, and construct treatment facilities, water 
supply pipelines, booster pumps, other appurtenances, and necessary easements and other interests in land 
concerning the State Water Plan. 
 
In November 2018, the Corporation sold $19,045,000 in New Series Contract Revenue Refunding Bonds.  This current 
refunding was for the purpose of refunding the Series 2010 bond issue to achieve debt service savings. 
 
In December 2019, the Corporation issued $19,575,000 Contract Revenue Refunding Bonds, Series 2019 (San Antonio 
Water System Expansion Water Treatment Project 2), which bonds are payable solely as a maintenance and operations 
expense of SAWS.  This refunding was for the purpose refunding substantially all of the Series 2012 Contract Revenue 
Bonds. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  
 
 

A-20 

The City of Seguin is severally liable, together with the City of Schertz, Texas for operating deficits and long-term debt of 
the Corporation.   Following is a summary of financial data as reported in the Corporation’s audited financial statement 
dated September 30, 2018: 
 

Assets  2018  2017 
     
Current Assets:    
     Cash and Cash Equivalents $15,434,928  $13,198,159 
     Accounts Receivable 1,638,090  1,859,907 
     Notes Receivable - Current -  - 